| E==3] GEOTECHNIQUE EAST MALAYSIA SDN, BHD,

Name, of ‘Tes't SPECIFIC GRAVITY AND ABSORPTION 0!i SAND ASTH C 128
Nawe of Project  Small Hydro Study Far Mukoh Date 20.6,1987
Sample TMK=1 Tested by  K.H.F.
Specimen NO. 1 2
NO. of Flask @ 1 4
Weight of Flask ~ (g) | @ 201.15 156.05
Weight of Specimen (& | ® " 500 500
Weight of (Flask+MWater @ '
+SpeCimn) . : (g) 1001005 556.95
Weight of Poured Water :
®|@-@+ @ 299,90 300.91
into a Flask (@
Specific Gravit ® ® 2.499 2.511
111C Lravi D — » *
pectt y 2| 50-®
Mean Vélue : @ 2.505
Weight Dri .
131-; of Dried ® 493.83 494,64
Specimen (8
@-® -
Absorption 0 @ -?a)” X100 1,23 1.12
Hean Value ® 1,19

Remarks :




[E=51 GROTECHNIQUE EAST MALAYSIA SDN. BHD.

Nawe.of Test SPECIRIC GRAVITY AND ABSORPTION OF SAND ASTH. C 128
Name of Project Small Hydro Study For Mukoh Date 20.6.1987
sa.ple TMH2 Tes tved by KeHoF .
Specizen NO. 1 2
NO. of Flask @ 5 8
Weight of Fiask ® 1@ 156448 195,75
Weight of Specimen (g) | ® 500 500
Weight of (Flask+Hate
lgh, ° W e 958,40 1001.12
. +Specimen) (g :
Weight of Poured Water :
’ - ®) - -
into a Flask © ® | @-(@+ 301.92 304.37
Specific Gravity o] -2 _ 2.524 2,517
V m_@ - L ]
Hean Value - @ 2.521
Weight of Dried ®
Specimen (&) 494,30 494,95
@@ -
Absorptii 1@ — x100 . .
rpiion & 1o 1k 1.01
Mean Value O | @ S 1.09
Remarks :




| =31 GroOTECHNIQUE EAST MALAYSIA SDN. BHD.

Nawe.of Test |- SPECIRIC GRAVITY AKD ABSORPTION OF SAND ASTH C 128
Nawe of Project Small Hydro Study For Mukoh Date 20.6.1987
Sample TMK=3 Tested by  K.H.F,
Specimen NO. 1 2
NO. of Flask @ 9 12
Weight of Flask (g) | @ 199.70 201.87
~ Height of Specimen (g) | @ 500 500
Weight of (FlaskiWater
gh. - @ 998,92 1002, 44
+Specimen) (& : _
Weight of Poured Water
' : -({@+ ®) 299,22 300.57
into a Flask (g) ©®
Specific Gravit ® —"‘"®—""
_ y ®) -6 2.430 2.507
Mean Value . @ Z.499
Weight of Dried
df ® 489,95 490,06
Specimen (& '
@-® .
Absorption 0N 1 -. X100 2.04 1.99
¥ean Value D | ® 2.04

Remarks :




=51 GrOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name. of 'Test- SPECIFIC GRAVITY AND ABRSORPTION OF SAND ASTH C 128
Nome of Project Small Hydro Study For Mukoh Date 20.6.1987
Sasple THMK=L Tested by  KuH.F.
Specimen NO. 1 2
NO. of Flask @ AE F
Weight of Flask e |® 156,32 166,41
l_ieight of Specimen (g | ® 500 500
Weight of (FlaskiWat

gh. o T o 962.31 971.28
+Specimen) ®
Height of Poured Water

~( ) 305. a7

into 3 Flask © ®|O-@+ @ 305.99 306,87
Specific Gravity ® “@——— 2,577 2.562
\ _ . 500—-® * i
Mean Value @ 2,570
Weight of Dried

. ® 495,02 495,10
Specimen _ () .

@~ .

Absorption 01 XIOU 1.01 0.99
Mean Value O 1@ 1,00
Remarks :

363




I==5) GEOTECHNIQUE EAST MALAYSIA SDN. BHD,

Name. of Test - SPECIFIC GRAVITY AND ABSORPTION OR SAND ASTH C 128
Nawe of Project Small Hydro Study For Mukoh Date 50 60 1967
Sample - TMK-5 Tested by  K.H.F.
- Specicen NO. 1 2
NO. of Flask ® A Al
Weight of Flask -~ (g) | @ 201.09 200.71
Weight of Specimen (&) [ ® 500 500
i F te
Helght_ of ( ;ask+wa r @ 1000.61 898,90
, +Specimen) (&) :
Weight of P Hate :
tght of Foured Hater ®|@-(@+ @) 289,52 . 298,19
into a Flask (®
| S ‘f"c‘c vit ® @ 2.494 2,478
111 ravi —_— . Y :
P Y 500-©®
Hean Value - @ 2,486
Beight of Dried
131-1 o ® 493.0 432,80
Specimen (&
@-@® .
Absorption 04 .® X100 1-10‘2 1.46
Hean Value i 1, bt
Remarks :




HE=S1 GeOTECHNIQUE EAST MALAYSIA SDN. BHD.

Kame of Test

SPECIFIC GRAVITY AND ABSORPTION OF SAND

ASTH C 128

Name of Project

Small Hydro Study For fukoh

- Date

471987

Tested by F.K.H.

Sample TMK-6
Specizen NO. 1 2
NO. of Flask ()] 24 22
Weight of Flask & 1@ 166,50 156,56
Weight of Specimen (8) | ® 500 500
Weight of (FlaskiWater ® .
. 864,
+Specimen) (g) ' 973.8
Weight of Poured Water ,
‘ ®|®-(@+ ® . 08,34
into a Flask (g) 30743 3
Specific Gravity ® ®
ifi 500—-® 2.595 2.609
Mean Value @ 2.602
Meight of Dried
.
Specinen (g) 480.3 487.1
, ®-®
Absorptio @ |1@] — x100 .
rpiion 4,10 3.93
Mean Value &) |® 4,02
Remarks :

3 —65



IEE3) GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test SPECIFIC GRAVITY AND ABSORPTION OF GRAVEL ASTH C 127
Namwe of Project Small Hydro Study For Mukoh Date 22.6.,1987
Sample THi-1 , Tested by KeHoF.
Specimen HO. 1 2
Saturated-Surface-Dry o )
Weight of Specimen _ 5174 2276
Weight of (Specimen + ® v 3432
Basket) in Water , 3,3 3
Weight of Basket ® 264 261
in Hater
Hei :
" ight of Specimen ® ) 3086 3171
in Water
. Dry Weight of Specimen |® 5065 5181
Bulk Specific Gravit ® © 2,426 2,461
u ic Gravi . .
peci y @
Mean Value @ IR AAA
Weight of Pore Hater 0-® 109 95
' ()
_ Absorption % : —é—xloo 2415 1,83
Hean Value 4 . 1.99
SSD Specific Gravit ——“@"‘“ 2. 478 2.506
pecific Gravity % . .
Mean VYalue 2,492
Apparent _®  2.559 2.578
Specific Gravity &-@
Mean Value ' 2.568

Remarks :




=31 GROTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test SPECIRIC GRAVITY AND ABSORPTION OR GRAVEL ASTH €127
Name of Project Small Hydro S%.udy For Mukeh | Date 22.6.1987
Sasple THK=-2 Tested by _ K.H.F.

Specimen NO. 1 2

Saturated-Surface-Dry ® =308 5154 -

Weight of Specimen :

Weight of (Speciaen + @ 3455 5401

Basket) in Water

Weight of Basket

) ®. 264 261

in Hater

Weight of Speci

. g% of Speciaen @ @0-1® 3494 - 3440

in Water
- Dry Height of Specimen |® 5225 5059

Bulk Specific Gravit ®] ® 2,472 2.512

ific Gravi . .
peC y O-@

Hean Value ¢)] 2,492

Weight of Pore Water @ O-® 83 85
Absorption ¥ | @ ® %100 1.59 1.88

Hean Value g 1,74

550 S "f' G it ’ @ 2.511 2.559

pecific Gravity ——— - 2. .
Y O-®

Bean Value _ 2.535

Apparent ® ' .

Specific Gravity O—-@ 2,573 2.636

Hean Value . 2.605

Remarks :




JAS==31 GEOTECHNIQUE EAST MALAYSIA SDN, BHD.

- Name of Test SPECIFIC GRAVITY AND ABSORPTION OF GRAVEL ASTH € 127
Nawe of Project Small Hydro Study For Mukeh Date 29.6.1987
Sample . THK-3 Tested by KeH.Fo
Specimen NO. 1 2
Saturated-Surface-Dry @ 5748 _
~ HWeight of Specimen ' 6331
Weight of (Spé_cinen + @
~ Basket) in Water 3735 4109
Weight of Basket :
relsnt of Baske ®. 261 261
in Hater
Weight of Specimen '
. @ @-@ 3474 1048
_in Water
- Dry Height of Specimen | ® 5693 6284
Bulk Specific Gravity |®| ©
1 1 . D
pec @ 2.504 2.511
Hean Value o 2,508
Weight of Pore Hater @ ©0-® 55 67
' ®
Absorption g | ® "é“ 300 0.97 1,07
riean Value g ' 1.02
SSD Specific Gravity ——'*@—"* 2.528 - 2.537
@_@ . L ]
Yean Value . 2,533
Apparent “_'@"‘_ 2.566 | 2.579
Specific Gravity 6@ : )
Yean Value 2,573

Remarks :




LEE=31 GEOTECHNIQUE EAST MALAYSIA SDN, BHD.

- Name of Test SPECIFIC GRAVITY AND ABSORPTION OF GRAVEL ] ASTM C 127

Name of Project Small Hydro Study For Mukoh Date 22.6.1967

Specimen NO, { 2
Saturated-Surface-Dry © g 5797
5678
HWeight of Specimen :
Height of (Specimen + ® 3765
Basket) in Water _ 3697 76
Weight of Basket ® ' o6
. 26

in Water 1 1
Weight of Specimen
. @ @@ 3436 3508
in Water

- Dry Weight of Specimen |® 5625 5732
Bulk Specific Gravit ®} © 2.509 2.510
u pecific Gravity R 5

| ©O-®

Mean Value @ 2,510
Weight of Pore Water O-® 53 60
Absorption ¥ | @ | -f@f~~><100 0.94 1,05
Mean Value % ' 0,99

85D Specifi Gravity @ 2.533 2.536

ific i ——— . 2, .
O-® :

Hean Value . 2,535
A ' |
pparent —°_ 2,570 2,577
Specific Gravity &—-®
Mean Value : 2.574
Remarks :




[E=331 GROTECHNIQUE EAST MALAYSIA SDN. BAD.

- Name of Test SPECIRIC GRAVITY AND ABSORPTION OF GRAVEL ASTH C 127
Nare of Project Small Hydrg Study For Mukoh Date 22.6.1987
Sample TMK=5 Tested by HeHuFa
Specimen NO, 1 2
Saturated-Surface-Dry o 634
Weight of Specimen ' 3h8 6186
Weight of (Specimen + @

Basket) in Water 9133 4008
HWeight. of Basket

‘ ®. 261 261
in Hater

Weight of Specimen

3 @ @& 3872 3747
in Hater

+ Dry Weight of Specimen |® 6289 6126
Bulk Specific Gravity ® @ 2,540 2.542

u ific Gravi . -
pee O-@
¥ean Value @} 2.526
Weight of Pore Hater ® O-0® 59 60
. ' ®
Absorption ¢ @] ““@—'XIOO 0,94 ‘098
Mean Value % 0.96
SSD S ’-f' Gravit @ 2.564 2,536
ific Gravi - .
pec y D-©

"~ Mean Value 2.550
Apparent o 2.602 2.575
Specific Gravity O-@ o
Hean Value 2.589
Remarks :




~ |E=31 GrOTECHNIQUE EAST MALAYSIA SDN. BHD.,

Name of Test SPECIFIC GRAVITY AND ABSORPTION OF GRAVEL ASTH € 127
Nawe of Projeci Small Hydro Study For Mukah Date La7.1587
Sample THMK=6 Tested by KeHoF,
Specimen NO. 1 2
Saturated-Surface-Dry © :
Weight of Specimen 5205 4205
Height of (Specimen + ® :
Basket) in HWater 3356 2738
Weight of Basket
) '8 Se ®. 235 235
in HWater
Weight of Specimen
. @ @-® 3129 2503
in Water _
Dry Weight of Specimen |® 5037 4054
Bulk Specific Gravity ' © 417 '
i . .
- 2,44 2,382
Mean Value @ 2,400
Weight of Pore Hater ® ©-® 168 151
. @ E
Absorption ¥ @} “"@—-Xlw 3,30 3.72
Mean Value % 3.53
SSD Specific Gravity @ 2,498 2.479
. @_@ * : - 71
Hean Yalue 2,464
Apparent ®
Specific Gravity ®-@ 2.629 2614
Mean Value 2.621
Remarks :

31




: L%_.ﬁ GEQTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test SPECIRIC GRAVITY AND ABSORPTION OF GRAVEL ASTH C 127
Name of Project  Small Hydro Study For Mukoh Date 15, 7. 1387
Sawple TMK-7 /Crushed Rock Tested by KeH.Fa
Specimen NO. 1 2
Saturated-Surface-Pry @

Height of Specimen 3216 2991

Weight of (Specimen + @I 2152 "058
Basket) in Water 1

Weight of Basket

) @®. 268 268

in Water

Height of Specimen

: @ @6 1924 1790

in Water

Dry Weight of Specimen |® 31319 2947

Bulk Specific Gravit ®| © 4 2,429

u 1f1¢ bravi T 2423 .

pec y @_@
Mean Value @ 2,426
HWeight of Pore Hater O-® a5 764
R 7

Absorption g @} -—®--XIOO 2.72 - 2.54

Hean Value ' % 2.63

SSD Specific Gravity @ 2.489 2.450

O-®

Bean Value 2.490

Appare: '

pparent @ 2.590L 2.588
Specific Gravity &-@ ]
Hean Value 2,591

Remarks :




LE=S] GROTECHNIQUE EAST MALAYSIA SDN. BHD.,

Nawe of Test SPECIRIC GRAVITY AND ABSORPTION OF GRAVEL CASTH € 127
Name of Projecf, Small Hydro Study For Mukoh Date 25.8.1987
Sample TMK~7/Crushed Rock Tested by K. H.F,
Specimen NO, 3 A
Saturated-Surface-Dry @ 08 008
HWeight of Specimen 21 060
Height of {Specimen + ® - ca3
Basket) in Water 1 , 1
Weight of Basket { '
. ®. 445 uL5
in Hater
Height of Specime _
. pecimen @ O0-® 1263 1238
in Water
Dry Weight of Specimen |® 2062 2041
Bulk Specific Gravity ®| © 2,440 2,446
1 1 - -
O-@ '
Hean Value @ 2,443
Weight of Pore Hater O-® u6 49
Absorption % @} H@—’XIOO 2.23 244
Kean Value % 2.34
‘850 Speci.fic Gravity @ 2.495 2.506
l y L ] -
O-®
Hean Value 2.501
Apparent ®
2.58 2.602
Specific Gravity &—-@ !
Mean Value 2.592
Remarks :




LE==31 GeOTEGNNIQUE EAST MALAYSIA SDN, BHD.

Name of Test ORGANIC IMPURITIES OF SAND ASTH C 40
Name of Project  Small Hgdm Study For Mukoh Date 17.641987
Sample - TMH—1/T§st 1 Tested by LeS.M,

Test Resuits :

Passed

Remarks :




LE=31 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test - ORGANIC IMPURITIES OF SAND ' ASTH C 40
Nawe of Project  Small Hydro Study For Mukeh Date 17.6.1987
Sample TMK=-1/Test 2 Tested by | L.é.ﬁ-
Test Results :
Passed
Remarks :




LE=S3) GROTECHNIQUE EAST MALAYSIA SDN. BHD.

Nawe of Test ORGANIC IMPURITIES OF SAND ASTH C 40
Nawe of Project  Small Hydro Study Far Mukoh Date 17641987
Sample - TM~2/Test 1 Tested. by LeSeMo

Test Results :

ot Possed

Remarks :




[E=S) GROTECHNIQUE EAST MALAYSIA SDN. BHD.

Nawe of Test ORGANIC IMPURITIES OF SAND , ASTH G 40 '
Narwe of Project Small Hydro S?Udv Fnr'Mﬁkuh Date 17.641987.
Sample : TMK-2/Test 2 Tested by L.S.M,

Test'Results :

Not Passed

Rewarks :




IEE=S5] GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test ORGANIC IHPURITIES OF SAND ASTH C 40
Name of Project  Smel} Hydro Study For Mukoh Date 17.6.1987
Sample . TMK=3/Teat 1 _ Tested by L.5.M,

Test Results :

Paased

Remarks :




[E==50 GROTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test ORGANIC IMPURITIES OF SAND CASTM C 40
Name of Project Small Hydre Study For Mukoh . Date 17.6.4987
Sample TMK=3/Tegt 2 . Tested by =~ L.S.Me

Test Results :

Passed

Remarks :




[E==51 GROTECHNIQUE EAST MALAYSIA SDN, BHD,

Nawe of Test ORGAHIC IMPURITIES OF SAND ASTH C 40 -
'I‘Eane of Project Small Hydro Study For Mukoh Date - 17.6.1987
Sample . THR=L/Test 1 : Tested by LeS.M.
Test Hesults 3
Pasged
Rewmarks :




=31 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test ' ORGANIC IMPURITIES OF SAND ; ASTH € 40
Name of Project Small Hydro Study For Mukoh ~ Date.  17.6.1987
Sam?p]e TMﬁﬁQlTESt 2 Tested by L.SM,
Test Results :
Peassed
Remarks :




FE==31 GEOTECHNIQUE BAST MALAYSIA SN, BHD.

Name of Test ORGANIC IHPURITIES GF SAND ASTH G 40
Name of Project _Smell Hydrs Study For Mukeh __ Date 17.6. 1987
Sample _ - TMR-5/Test 1 Tested by  L.S.M.

Test Results :

" Not Passed

Remarks :

382




IEZSY GEOTECHNIQUE EAST MALAYSIA SDN. BUD.

Name of Test ORGANIC IMPURITIES OF SAND ASTH - C 40
Name of Project  Small Hydro Study For Mukoh. Date . 17.6.1987
Sample TMK-5/Test 2 '];ested by LeSe M,

Test Resulis :

Not Passed

Remarks :




PLE==3) GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test _ ORGANIC IMPURITIES OF SAND ASTH C 40
Name of Project Small Hydro Study For Mukah Date 47,1987
Sample . TMK-6/Test 1 Tested by L.5.M,
Test Results :
Passed
Remarks :




!E:.“_’S‘ GEOTECHNIQUE EAST MALAYSIA SDN. BHD,

Name of Test ORGANIC JHPURITIES OF SAND . 1 ASTM C 40
Name of Project Small Hydro Study For Mukoh Date h.?..198'7
Sawple TMK=6/Test 2 Tested by  LeSeMe
Test Results :
Fessed
Remarks :




ji===2} GEOTECHNIQUE EAST MALAYSIA SDN. BHD,

. Name of Test SCRATCH MARDNESS OF SOFT PARTICLES IN GRAVEL ASTH C 235
Name of Projectmjmall Hydro Study For Mukoh Date 26.6.1987 L
Sample - Tmk=1/Tast 1 Tested by B.C.L.

Weight of Bach Size () |®! 1180 | 1561 | 1537 | 2895 | 4980 12153
Weight Parcentage @ 1@ 9.71| 12.84 | 12.65{ 23,82 40.98
Height of
) ®| 1180) 1561 | 1537 | 2895 | 498D
Before Testing
Number of Particles @| 544 230 68 25 | 20
Height of ® 43 65 57 | 284
08 131 1
Soft Particles 1
Number of
; ® 8 25 10 "4 1
Soft Particles 3
Veight Parcentapge of
%&5/@5’%“51& @ 1®! g,45| 8.39] 10.78] 1.97 | 5.86
Number Parcenta e of
@S§ 1c1$ @ 11.35| 10.87 | 14.700 4.00 | 5.00
Weight Parcentage of Soft
Par?"cl%mégﬁmmesw ®{ p.89] 1.08 1,36 0.47 | 2.31 6.1

Remarks :




JE===31 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test SCRATCH HARDNESS OR SOFT PARTICLES IN GRAVEL ASTH € 235
Name of Project Small Hydra Study For Mukoh Date 16.6.1987
Particle Size () 10-15 |15-20 |20-25 | 25-40 | 40~60 Total
Weight of Bach Size (&) |®! 1803 | 2026 | 2655 | 4398 | 5268 16150
Weight Parcentage (D 1 @1 11.16] 12.56] 16,46 { 27,23 | 32.62
Weight of @ ® e
4398
Before Testing g 1803 | 2026 | 2655 3 52
Number of Particles @1 747 230 | 145 88 34
Height of ® :
: 3
Soft Particles 25 | 369 386 375 232
Number of '
. ®| 127 66 25 12 2
Soft Particles :
Weight P ta
ele arce;%_ ?C(%S @ 1@ 13.59 18.21] 14.54 8.5% L. 4D
Number ParceB e of :
1c1 ¥4 17.00 22.76] 17.24| 13.64 5.88
B s _
P tlpamenéage °é6§s0ft @ 5 2.28] 2.39 2,33 1.bb 10,0
ar 1C %e)ln fgref 1. - . . - .

Remarks :

Average percentage of soft particles in Aggregate
by weight is 8,1% (Aversge of two test)




ilml GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test SCRATCH HARDNESS OF SOFT PARTICLES IN GRAVEL ASTH € 235
Name of Project  Smel) Hydro Study For Mukoh Date 2h. 641987
Sample . C o TMMw2/Test 1 Tested by KeH.Fo
Particle Size - (mm) 10=15 1520 | 20.25| 2540 | 40-60 Total
Weight of Each Size (&) | @ 1512 | 2265 | 2748| 4768 | 9595 20888
Weight Parcentage +4] ®@! 9.24 | 10.86 | 13.16] 22.83 | 45,94
Weight of '
_ : - 2265 2748] 4768 | 9595
Before Testing ®
Number of Particles ®© - 336 152 109 60
Height of
' ® - 406 453 625 606
 Soft Particles -
Number of
- . ® - 74 35 16 8
Soft Particles
Height Parcenta e of
(:*Sf icles Q.| @|17.92 | 17.92| 16.48] 13.11] 6.32
Number Parce e of
S%S @35*%10188 x) - 22,021 23.03] 1L.681 13,33
Weight Parcentage of Sof
Partic %mé?gref%es @ 1.30 1.9% 2,47  2.99{ 2.90 1143

Remarks :




[L===3} GEOTECHNIQUE EAST MALAYSIA SDN, BHD.

- Name of Test SCRATCH HARDNESS OF SOFT PARTICLES IN GRAVEL ASTH C 235
Name of Project Small Mydro Study For Mukoh Date 24.6.1987
Sample TMK-2/Test 2 Tested by  K.H.F,
Particle Size () 40-15 | 1520 |20-25 [25-40 | 40-60 Total
Weight of Each Size (g) | @' 4049 | 4452 | 2843 | 49719 | 8637 18914
Weight Parcentage ) @1 5,50 | 7.68 {14.87 {26.28 |45.66
Weight of ®
Before Testing - - 2813 | 4971 | B637
Number of Particles @ - - 127 as 51
HWeight of
& ‘ . ®| - - 48s | s02 375
Soft Particles
Number of
‘ ® - - 4
Soft Particles 31 12
Weight Parcentage of
%2St/235§33588.00 @ 17.35 | 17,35 | 1735 {10.10 L34
~__I‘Jum!:r);er Parcentage of
{p %icl ¥4 - - 24,41 |13.64 | 7.84
BT
Hei%ht Parcentage of Soft .
Particles in fAggre D1 @] 0,95 1.33{ 2.58 | 2.65 1.98 8,5
DX FerefRe >

Remarks :

Average percentage of soft particles in Aggregate
by weight is 10.4% (Average of two tast)




LEE=51 GEOTECHNIQUE EAST MALAYSIA SDN, BHD.

Nace of Test " SCRATCH HARDNESS OR SORT PARTICLES IN GRAVEL ASTH C 235
Name of Project Small Hydro Study For Mukoh Date 25.6.1987
Sample _. TM8-3/Teat 1 Tested by K.H.F,
Particle Size (rum) 10-45 145-20 | 20-25 | 25-40 | 40-60 Total
Weight of Bach Size (g} [ ! 2397 | 3444 | 1626 | 3673 | 7960 19,070
Weight Parcentage & | @1i12.57 147.9D B.S3 | 19.26 | 41.74
Weight of
(g) | ®] 2397 | 3414 - 3673 | 7960
Before Testing g e3 1
Number of Particles 1@ 952 500 - 80 49
Weight of ® |1 I
- » - - 630 -
Soft Particles 399,3 |545.2 1 141
Number of :
- , ® - 7 1
Soft Particles 131 I8
Weight Parcenta e of
W85 ‘le;ﬁ D | D 16,65 | 15,96 | 10.22| 4.47| 1.78
Nuaber Parcenta e of
%%f)t @35 16185 & 20.06 | 19.60 - 8,75 | 2,04
{ Parcentage of Sof
Par%hcl%i)lncé§grefsées ®| 2.08| 2.86 | 0.87 0.86]| 0.7&4 7.4

Remarks :




LE=S=3 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

- Name of Test SCRATCH HARDNESS OF SOFT PARTICLES IN GRAVEL ASTH C 235 _'
Name of Project Small Hydro Study For Mukoh Date - 25.641987
Sample -TMK-3/Teat 2 Tested by KaHuF e
Particle Size (mm) iU-15- 15-20 | 20-~25 | 25=40 | 40-60 Total
Weight of Bach Size () | ®! 2794 | 3883| 2192 4237 | 8811 21434
Weight Parcentage N | @112.65 | 17.18] 10.23 | 13.77 | 40.17
Height of . .

(& 1®| 2711 3683] 2492 4237 | 8611
_ Before Testing & ' '
Number of Particles @ 1107 5hL4 118 B4 42
Weight of ® ;
2
Soft Particles 512 831 352 550 1
Kumber of ® o 25 3 .
2 11 1
Soft Particles 85 .
Weight Parcenta e ?f @ @ C4u7
lc ! ™ 2- 7 6.05 12.98 1e
%&,’5 /@5’ I8 18.87 | 22.57) 1 W
Number Pamenta e of ‘
qﬁf 161& 0 [ ®] 23.94 | 21.87] 21.19] 15.481] 2.38
t Parcentage of Sof { : .
Par cle@)méfgrefa&es @/ 2.39 3,88 1.64) 2.57] 0.59 1.1

Remarks :

Average percentage of saft particles in Aggregate
by weight is 9.3% (Average of two test)




===} GEOTECHNIQUE EAST MALAYSIA SDN. BHD,

- Nawe of Test SCRATCH HARDNESS OR SOFT PARTICLES IN GRAVEL ASTH C 285
Name of Project Small Hydro Study For Mukoh Date 27.6.1987
Sémple L THK-4/Test 1 Tested by  KeH.F.

Particle Size (o) 10-15 | 15-20 | 20-25 |25-40 |60-60 Total
Weight of Each Size (g) | @ ! 947 1046 | 2788 | 4382 | 6204 15337
Weight Parcentage @ @I 6,147 6.62 | 18.18 {28.57 {4045
t f

veih ° ®| - - | 2788 | &382 | 6204

Before Test1ng
Number of Particles @ - - 150 81 38
Weight of ' :

®f - - 23 302 337

Soft Particles : 1

Number of-
, ® - -

Soft Particles 16 J 2

Height Parcenta e of o @
IC ¥ . - C'b

?&5 /@g{ 18 8.29 | 8.29] 8,29 6.89 | 5.43
Number Parcenta e of

8&5 @35 icl I8 04 - - | 10.67] 11.11 1 5.26

t Parcentage of Sof 1 _

Par cl%mésggrefaaes @] g.54 | o0.55] 1.51{ 1.97 | 2.20 6.7

Remarks :




LE==51 GEOTECHNIQUE EAST MALAYSIA SDN. 8D,

- Name of Test SCRATCH HARDNESS OF SORT PARTICLES IN GRAVEL AS™ C 235
Name of Project Small Hydrg Study For Mukoh Date 27.6.1987
Sample TM-4/Test 2 Tested by ©  WK.H.F.
Particle Size (mm) 10-15 | 15-20 .| 20=25 [25.40 | 40-60 Total
Height of Bach Size (g) | @] 1610 2438 | 2805 | 4477 6072 17,402
Weight Parcentage M 1@} 9.25 [ 14.01 | 16.12 {25.73 | 34.89
Height of
) | ®] 1610 2438 | 2805 | 4477 6072
Before Testing & ‘ 1
- Number of Particles @ - 348 145 94 3z
Height of ® 84 368 65 275
- .2
Soft Particles :
Number of
® -
Soft Particles 48 25 . 2 1
Weight Parcenta e of
fg,ﬁ/@f iclss @) 1D 11,651 11.65] 13.12 | 1.45 | .53
Number Parcepta e of
lCI (Z) -~ - . - »
S%/@gg 83 13,791 17.26 | 2.13 3.13
Wei ht Pan:entage of Sof
Partic ?éméf,gref&%es ® 1,08 1.63] 2.11] D037 1.58 6.8

Remarks :

Average percentage of soft particles in Aggregate

by welght is 6,8% (Averags of two test)




LES==3) GEOTECHNIQUE EAST MALAYSIA SDN, BHD.

- Mame of Test SCRATCH HARDNESS OF SORT PARTICLES IN GRAVEL ASTH C 235
‘Name of Projéct Sma}:_}:_Hvd'ra Study For Mukoh Date 17.6. 1987
Sémple - THHa5/Teat 1 Tested by HeHeFe
_ Particle Size (rom) 10-15 |15-20 |20-25 | 25-40 |40-80 Total
Weight of Bach Size (&) |@!4293 |[2285 | 2052 | 3972 | 5972 15,574
Weight Pa‘rcentage ® | ®) s.30 |14.67 | 13.18] 25.50 | 38.35
Weight of ' ®

) - 2285 2052 | 3972 5972
 Before Testing 2 _

_ Number of Particles @F - | 324 115 7 | 34
Height of ® . ]
i - 5 86 17 266
Soft Particles . V7 ! , '
Rumber of
: . . ® - 2k 13 1 3
_ Soft Particles . .
Weight Parcenta e of
%t e 1(:1@ D | Di 2.66 | 7.86 | 9.06] 0.43] 445
Number Parceptage of
tB %ICI (¢4 - 7.48 11.30 1.35 8.82
/& R |
Weight Parcentage of Soft .
Par%b ¢ @l o.6a | 1.12] 1.19] D.11) 1.7 4.8

d%ﬁz}‘ n @gfgre%&es ()

Remarks :




LEE=31 GEOTECHNIQUE EAST MALAYS!A SDN. BHD,

Nawe of Test SCRATCH HARDNESS OF SOFT PARTICLES IN GRAVEL ASTH € 235
Name of Project Small Hydro Study For Mukoh Date __ 17.6.1987
Sample TMK=5/Test 2 Tested by K-H-F.
Particle Size (rn) 4015 15-20 | 20-25 | 25-40| t0-60 - Total
Height of Each Size (8) [®! 4158 | 1963 | 2529 | 5128 | 6457 ] 17,235
Weight of . : '
& |®] .- _
Bofore Tes ting g 1963 | 2529 5128 | 6457
Number of Particles @ _ LY 138 106 33
‘ Height of - :
®| - 20 4 8 .
Soft Particles © 135 , ! e i
Number of
1®! .
Soft Particles 2b 16 ! !
Height Parcenta e of .
/@S}' “‘iﬁﬁ o 6.88 6.88| 7.95 2.83] - 1.51
Number Parcenta e of
@3{ 1c1% (4] - 9.52| 11.59 6.60! - 3,03]
t Parcentage of Soft ' . | .
Par cl%é)ln(gfgrefaées ®! p.46] D0.78] 1.17| o©0.84 8.57 3;8

Remarks :
Avesrage percentage of soft particles in Aggregate

by weight is 4,3% (Average of two test)




li‘.’—:ﬂ GEOTECHNIQUE EAST MALAYSIA SDN. BHD,

Name of Test SCRATCH HARDNESS OF SORT PARTICLES IN GRAVEL ASTH C 235
Name of Project Small Hydro Study Fer Mukoh Date 3.7.1987
$ample_* TMH-6/Test 1 Tested by FeHoF o
Particie Size (rom) 40-151 15=-20| 20-25 | 25-40 | 40-60 - Total
Weight of Each Size (@) (®! su43 988 4105 | 1887 | 5157 9580
Weight Parcentage 0 | @] 5.61 [10.21 | 41.42 | 19.49 | 53,27
Weight of '
& |® - 988 1105 | 1887 | 5157
Before Testing ° |
Number of Particles @ - 210 1A 53 40
Height of
'8 ® - 543 502 747 2143 §
Soft Particles
Number of
. , ® - 134 59 29 20
Soft Particles
Height Parcenta € of
icles 0 | @ 54,96 | 54,96 | 45.43| 39.59 | 41,56
/@3§ 163
Humber Parcenta e of e
Sﬁé @Sf icl &3 4] ~ 163.81 | 60.71} 54.72 | 50.00
ht Parcentage of Sof ) _
Par 1cie(’€®mé§sre§83es @| 3.08| 5.61] 5.19] 7.72] 22.14 43,7

Remarks :




=51 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test SCRATCH HARDNESS OF SOFT PARTICLES IN GRAVEL ASTH C 235
Name of Project _Smal)l Hydro Study For Mukoh Date . 3.7.1987
Sample Ti4K-6/Test 2 _ Tested by HoH.F.
Particle Size (rm) 10-15] 15-20| 20=25 | 25«40 | 40~-60 Total
Meight of Bach Size (&) |®! 615 | 805 | 1051 1973 | s097 | - 9642
Weight Parcentage (D | @1} 6,39 | 9,39 | 10.98 | 20.46 | 52.86
Height of @ |® - - | 1051 1973 | 5097
Before Testing
Number of Particles @ - - 75 L5 24
Hei :
eight of el - - 448 | 1043 | 986
Soft Particles )
Number of
. ® - - 4 2 e
Soft Particles ’ 4 2 1
Height Parcenta e of
& @35 1ci88 & 1@ 42.63 | 42,63 | 42,63 | 52.86 | 19.34
Number Parcenta e of '
@{ 1c1@ 43 - - 58.67 | Bl 4l | 51,67
t Parcentage of Sof _ _
Par%bc ?élné?sref%es @ 2.72| 4,00} 4.65 1 10.82{ 10.23 . 3z.4

Remarks :

Average percentage of soft particlss in Aggregabe
by weight is 38.,7% (Average of two test)




=51 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test SCRATCH HARDNESS OF SOFT PARTICLES IN GRAVEL ASTH C 235
Nane of Project _ Small Hydro Study For Mukeh . Date 25.8.1987
.Sample e TMK-7/Test 1 {Grushed Rock) Tested by BoHoF o
Particle Size (mm) 10-15 115-20 |20.25 | 25-40 | 4D~60 Total
Weight of Each Size (g) |®!l4p55.6{86t.0 | 103 | 21.5] = 2024, 1
Weight Parcentage @ | ®] 52.15}41.70 | 5.09 1.06 - 100
Weight of '
. & [|®|1055.6]{844.0 | - - -
Before Testing &
Number of Particles @} s01 193 - - -
H [
eight of ® | 34.90] 34.8 - - -
Soft Particles
Number of

: y ® 16 7 - - -
Soft Particles

Weight Parcenta e of
@3{ 10188(1) @ 3.31 412 | 412 | B2 -

Number Parcenta e of

@‘aﬁ icl 88 (%) 3.19] 3.63 - - -

zl-%hé %‘I‘ﬁ%?ﬁ&%ﬂtﬁs"%) @ 1.73 | 1.72 | 0.21 0.04| - 3,70

Remarks :




|El GEOTECHNIQUE EAST MALAYSIA SDN, BHD,

Name of Test SCRATCH HARDNESS OF SOFT PARTICLES IN GRAVEL “ASTH C 235
Name of Project  Small Hydra Study For Mukoh Date _  25,8.1987
Sample TMK-7/Test 2 (Crushed Rack) _ . Tested by K.H.F.
Particie Size (mm) 40=15 | 1520 | 20-25 25«40 | LD-60" Total
Weight of Bach Size () | @ 1072.2 | 887.2 | 88.6 | 31.4| - 2079.4
Weight Parcentage @ 1@ 51.56 | 42,87 | 4.26 1.51 - 100
Height of
1072.2 | 887.2 - - -
Before Testing ®
Number of Particles @| a75 184 - - -
Weight of :
( ®| 0.4} 9.5 - - -
Soft Particles 2
Humber of
- ® s 2 - - -
Soft Partwles
Weight Parcenta e of
IC[ (x) @ 0.97 - . . -
&ﬁ/@f 83 1.07 | 4.087 1.07
Number Parcenta e of :
@S{ 10183 44 1,05 1.09 - - -
Weight Parcentage of Soft
Par%hc e&)m@%grefsotesm @1 o.50 D.46 | D.OS g,02 - 1.03

Remarks :

Average Percentage of soft particles in aggregste by

weight = 2,4 (Average of two test)




LE==31 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test | Soundness of Aggregates by Use of Sodium Sulphate ASTH G 88
Name of Project  Small Hydrg Study For Mukoh Date 1.7.1987
Sample __- TMH=2 _ Tested by __ L.5.M.

Soundness of Sand

Particle Size (o) Da3=0A0eB=1eZ1e 2= 2,52 ,.5=5,05,0-0.0 Total

Weight. of Each Size (g)| [B812.6 |366.3 | 581.5 | 1215.3{1921.0 4896.7
gracios ot Original (q)| 16.6 | 7.5 | 411.9| 2u.8] 39.2 100
Height of _

Before Testing 1100.0 {400.0 { 100.0 | 108.0 |400.8
Weight of

After Testing 91.8 1 91.0 96.5 | 93,2 | 90.3

He%ght Parcentage of Each

:ie'sk%r)i)gisﬂ "(1) B.2 9.0 3.5. 6.8 9.7

Weight Percentag

f Loss . -
?lggreggtes (® X_ 150) ("_")

®@ | ® 6|0 @

1,36 | 0.67 De42 | 1.69 | 3.81 8.0

Soundness of Gravel

Particle Size - () 40-15 | 15-20 | 20-25 | 25-40 {40-68 (60-80 | Total
Weight of Each Size (@) 1244 | 2038 | 1667 3526 4239 o | 12711
Greding of Orgitel gy )| 5.8 | 16.0 | 13.4] 27.7] 33.4 | - 100
Weight of
® | 500.6 | 749.4 | 814.6| 1523.0} 2149.5 -
Before Testing _ .
Weight of
L ® .a0-{ 700, . . -
Aftor Testing 464.9 | 653.0°| 700.0| 1487.8] 2029.8
HB%?Q; %ﬁe ta%?cOf Bach @ 7.7 12.9 1h,1] 2.3 5.6 -
I - /(ﬁr) xiﬁo ¥4
Weight Percenté
of Euss (® XQE—) ) ®| D.75| 2.06 1.85| 0.64 | 1.87 - 7.2
Agaregates 100 _

Remarks : Sieves of 1.18mm, 2.36mm, 1s.0mm, 19,0mn, 25.4mm, 38.1mm, 63.5mm
’ and 76.2mn were used instead of 1.2mm, 2.5mm, 15.0mm, 20.0mm,
2%.0mm, 40.0mm, 60.0mm and 80.0mm. )
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IE=3] GROTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test Soundness of Aggregates by Use of Sodium Sulphete ASTH 0;88
Nawe of Project  Small Hydro Study F ' Date 14741987
Sample THK.3 . Tested by Lo5.Ms

Séyndness of Sand

Particle Size () . |D.3-D.60,6=1.2/1.252.5/2,5-5.0]5.0-0.0 Total’
Weight of Each Size (g)| [4p19.4] 840.7 1066.1 | 4355.0]2023.8)  §304ab
irad! T : -
gropiad oF Uriginal oIyl 4g.o] 43.31 6.9 | 21.5] 32.1 100
Height of N . '
@ | 1oa.0| 100.0]| 400.0 | 400.0| 4100.0
Before Testing o 1 1 :
Height of ’
@ 9 ® X - g“.a » -
After Testing 2.0] 93.9 89.4] 90.8
ght cen e of Each : : :
E@ :c 80 ® 8.0 Ge 5.2 10.6] 9.2
[y 4) . _ _ ’
. {deight Percenta . ' -
* aof Loss @ xg )(g) ® 1.30| 0.81| 0.88 2.28] 2.95 : 8.2
Aggregates 109 ) ' - :
Soundness of Gravel
Particle Size () 10-15 {15=20 | 20-25 | 25-40 |40-60 {60-80 | Total
Weight of Each Size (g) 1275 | 20319 2434} 4106 | 8402 | 3521 24766

graniny of Urginal =, 5.9 | 9.3 | 11.2| 18.9| 38.6 | 16.2 100
Weight-of ' '
i 499.3 |754,0 [1D06.7 | 1514.2| 4026.0]3508.0
Before Testing : ; S
Weight of '
477.6 1726.9 .| 904.6 | 1637.7] 3768.7|3396.1

After Testing

ght % e; of Each m . 0 o
lze !C - - 1 - 5. 5:3 3-2
8 @ i e

®© e le| e ;.

Meight Percentag:-@_
) (%)

of Loss
Aggregates (® X 100

0.26 | 0.33 | 1.3 | 0.96 | 2.43 | 0.52]| 5.6

Remarks : gipves of 1. 18mm, 2.36mm, 14.0mm, 19.0mm, 25.4mm, 3B.1mm, 63.5mm
and 76.2mm were used instead of 1.2mm, 2.5mm, 15.0mm, 20. Gmm,
25.0mm, 40.0mm, 60.0mm snd 80.0mn.
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|EE=30 GROTECHNIQUE BAST MALAYSIA SDN. BHD.

Newe of Test Soundness of Aggregates by Use of Sodium Sulphate ASTH C 88
Name of Project  Small Hydre Study Fur Mukoh Date 34741587
Sample . = TM¥=6 Tested by L.5.M.
Soundness of Sand
~ Particle Size (um) 0u 3=065]00 6= 1.18% 18-2.362.36- 5.0/5.0-1.0 Total
Weight. of Each Size (g) 4B0.L | 543.7 | 66141 | 936.0(2297,2 4918, 4
grociog af Urlginal (/@ | 9.8 | 11.1| 13.4 | 19.0} 46.7 100
Height of . ® _
\ . . o. .0 .0
Before Testing 100.0} 100.0 | 100,0 100. 400
Hoight of ® g 6.6 5
oL 88.71 B0.7 0.6 86.6] 79.
After Testing 0
Weight Par t@cen e of Each @ _ Vl. o} pous
e w 11.3] 19.3 9. 13,4} 20.
F 18 o A
Uei ht Percentag .
Eﬁss (@ X :@L) @] 1.141] 2,14 1.26 2,55 9,57 16.6
Aggregates 1un .
Soundness of Gravel
Particle Size () 10-45 {15-20 [20-25 | 25-40 |40-60 |60-B0 Total
‘Welght of Each Size (g) 1606.7] 1552.3 11501.7 | 2598.3 g938.2] B22.2| 15613.4
freding of Trofmal gy @} qp,4| 10.1] 12.3| 16.3| 45.00 5.3| 100
Weight of - :
' . @1 500.3| 751.0([1014.5 | 1511.0|3063.4| 822.2
Before Testing
Hoight of @ u88.9 G| 8B4.5 | 1225.5|2482.3 | 821.6
) . 88. 620, - 1 'Y . -
After Testing 2 .
Wejght. arce e of Each
ize | ic - 2.3 17.4| 12.6 18.9| 413.0 0.1
Ve bos Berticls o _
Weight Percentag :
ﬂf EGSB (@ x h) (%) @ 0.2“' 1.76 1055 3019 8055 0051 1503
. Aggregates 400 :

Remarks : gieves of 1. 18mm, 2.36mm, 14.0mm, 419.0mm, 25.4mm, 38.1mm, 63. Smm
and 76.2mm were used instead of 1.2mm, 2.5mm, 15.0mm, 20.0mm,
25. Uﬁl‘l‘l, 40. Gm' 60.0mm and 80.0xm,
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=51 GROTECHNIQUE BAST MALAYSIA SDN, BHD.

Soundness of Aggregates by Use of Sodium Sulphate

ASTH C 88

Namg of Test
Namo of Project Small Hydro Study For Mukoh 14.7.1987
Sample TMK-7  (Crushed Rock) LeSeM,
Soundness of Sand
Particle Size (me) Total
Weight of Esch Size (g)
g;gg{gg of Uriginal @@l
Height of
. @
Before Testing
Weight of
. ®
After Testing
He:ght Parcenta e of Each
1ze riic . @
ire Lass ety o
Weight Percentag
of Loss (@ x .E) (%) ®
Aggregates 100 :
Soundness of Gravel
Particle Size ™) 10-15 | 1520 |20-25 ~ Total
‘Weight of Each 5ize (g) 500.8 | 753.2 | 1002.8 . 2256.8
gracin? o Tradnal i@ 22.2| 33.0 | ai.s 100
Height of @ .
. 753.2 | 4002.8
Before Testing 200.8 1
Height of
® | 4,96.9| 7640.4 | 976.8
After Testmg
ght % e of Each
1ze xc @! 0.8 1.7 2.6
18 @
Meight Percentag
of [oss @ @] 0.18] 0.57| 1.15 1.9
Aggregates (@) X 100) (%)
Remarks : ~ Sieves of 14.0mm & 19.0mm were used instzad of 15mm & 20mm
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LEZ=51 GEOTECHNIQUE EAST MALAYSIA SDN. BHD,

ASTM £131 grading by A
Mean of Abrasion leas percent of TMK-2 = 23.6%

. P . r ASTH
" Nawe of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) 2 131
| e 1 ASH € 535
| Name of Project Small Hydro Study For Mukch Date 26.6.1987
Sample TMK2/Test 1 (Grading A) Tested by _ K.H.F,
S | Weight of . | Height | Number of | @ Hejght
Sieve {mm) : Gradin f é.ﬂ
_ ¢ Bach Size Percentage & Spheres OTestigge
Passing Retained @ & (&
2:5 o
5 T 2.5
10 5
5 | 1o A 12 1250
20 15 A 12 1250
75 20 A 12 1252
40 25 A 12 1255
50 LD
. &0 - 50
~ an 60
Total: L ) A 5007
@ Weight of Retained on 1.7mm Sieve After Testing (g) 3392
® Weight of Abrasion loss . O-@ ® 1615
—
@ Percent of Abrasion loss —"""@' X100 ) 32.3
Remerks:
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IEE:"'I GEOTECHNIQUE EAST MALAYSIA SDN, BHD, -

ASTH

Namwe of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) - g 131
ASTH C 535
Name of Project  Small Hydro Study For Mukah Date 29.6.1987
Sample TMK-2/Test 2  (Grading A) Tested by K.H.F,
‘1 Weight of @ | Weight ' Kukber of | @ Weight
Sieve (mm) Grading s of éef
Each Size | Perceatage Spheres Testigge
Passing Retained (& 44 )
2.5 ' '
5 2.5
1w | 5 | .
15 10 A 12 1250
20 15 R 12 1250
25 20 A 12 1250
40 25 A 12 1250
50 40
&0 50
80 &0
Total: _ 5000
@ Ueight of Retained on-1.7mm Sieve After Testing (g) 3275
® Height of Abrasion loss . -0 (&) 4725
. . o .
@ Percent of Abrasion loss -6* x 100 & 34,5

Remarks:

ASTM €131 arading hy A
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HESS1 GEOTECHNIQUE EAST MALAYSIA SN, BHD,

T | '- ASTH
Nawe of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) ASTH g ég;
Name of Project  Small Hydro Study For Mukoh Date 26.6.1987
Sample TMK-2/Test 1 (Brading C) Tested by  K.HoF.
o , Weight of . | Weight Nuwber of | @ Height
Si \ ' Gradin { éef
eve (m@ Bach Size | Percentage ; Spheres oTestigge
Passing | Retained @ (¢4] ®
2e5 . '
5 245
10 5 a 2500
15 10 8 2500
20 15
25 20
LG 25
50 40
B0 50
an 60
Total: ; | , 5000
@ Weight of Retained on 1.7mm Sigye_nfter Testing'fg) 3692
@ Height of Abrasion loss @O-® (® 1308
‘ | CD‘ - 2642
@ Percent of Abrasion loss @ x 100 b4 .

Remarks:

AS5TM C4131 grading by C
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=231 crotechniQue EAST MALAYSIA SDI. BHD,

- ASTH
Nawe-of Test | ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) g 181
_ _ _ ASTH C 835
Name of Project Small Hydro Study For Mukoh _ Date 29.6. 4987
Sample TMK~2/Test 2 (Grading G) Tested by. KoH.F.
Weight of : | Height _ Number of | @ Weight
Si Gradi of ée -
feve  (wa) Each Size | Percentage | ne Spheres Tgst{gge
Passing Retained ) b4 ' ®
2.5 '
5_‘ 2e5
o 5 8 2500
15 10 ' H a 2500
20 15 '
25 20
L0 25
. 850 40
(1] 50
- 80 &0
Total: _ ; 5008 -
@ Weight of Retained on 4.7mm Sieve After }Esting {g) 3537
® Height of Abrasion loss. O-@ _ (8 1463
: . @
@ Percent of Abrasion loss m(l) X100 (§ 4 - 29,3

Remarke:?
ASTM C131 grading by €
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|E|'| GEOTECHNIQUE EAST MALAYSIA SDN, BHD.

‘Nawe of Test | ABRASION TEST OF GRAVEL (USING THE LOS ANGELES WACHINE) ASTH g 131
o ASTH 535
Name of Project = Small Hydro Study For Mukoh Date | 26.6.1987
Sample o - TMK=2/Test 5 (Grading E) Tested by HKeHeF o
_ B Weight of - | Weight Number of | @ Hejght
Sieve (mm) S Gradin f éef
: Each Size | Percentage ¢ Spheres O‘I‘estigge
Passing Retained (g) o (&
245
5 2.5
10 5
" 15 40
20 15
25 20
40 25
50 40 E 12 2500
60 50 E 12 2500
80 60 E 12 5000
Total:- . 10000
® weight of Retained on 1.7wm Sieve After Testing (g) 8312
® Height of Abrasion loss - O-® (g) 1688
@
@ Percent of Abrasion loss —--—® X100 ¢4 16.9

Remarks:

JIS A1121 grading by £
(The sasme as ASTM C535 grading 1)
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JIS A1121 grading by £
(The same as ASTM G535 grading 1)

. : _ ASTH
Name of Test ABRASION TEST OR GRAVEL (USING THE LOS ANGELES MACHINE) : g 131
| _ . ' ASTH € 535
Name of Project = Small Hydro Study For Mukoh Date 29,6,1987
Sample ~ TMH-2/Test 2 (Grading E) | Tested by KoH.Fe
Weight of : | Weight Number of | @ Wejght
si | Gradi ~of Be
eve  (um) . Each Size | Percentage 2 _mg Spheres Test?gge :
Passing | Retained | (&) 0 ' (8
2.5
5 2.5
0 ] 5
15 A0
20 15
25 20
L0 25
'50 40 12 2500
60 50 E 12 2500
an &0 ' ' E 12 5000
Totel: | ‘ 10000
® uweight of Reteined on 1.,7mm Sieve After Testing (g) 8366
® Weight of Abrasion loss ORE) (&) 1634
- _ ®
@ Percent of Abrasion loss 3 x100 ¥4 16.3
Remarks:
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~ |==31 croTECHNIQUE EAST MALAYSIA SDN. BHD,

Name of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) ST g 131
o 5 : ASTH C 535
Name of Project Small Hydro Study For Mukoh Date 25.6,1987
Sample M3/ Tost 1 (Grading A) Tested by RKeHeF o
_ : Height of - | Height ' Number of | @ Wejght
Sieve  (wm) ' Gradin f
o . Bach Size Percentage T & Spheres °Te§?{§§e
Passing Retained & ¢4} (2
2.5
5 2.5
10 5
15 10 A 12 1250
20 45 R 12 1255
25 20 A 12 1253
- 40 25 A 12 1252
50 40
.60 50
" 80 £0
Total: : o 5010
@ ueight of Retained on 1.7mm Sieve After Testing (g) 3232
@® Weight of Abrasion loss . O-®@ (& 1778
; @
@ Percent of Abrasion loss --~—® X100 D 35.5

Remarks:

ASTM G131 grading by A
Mean of Abrasion loss percent of TMK-3 = 24.5%
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IE=51 crotEcHNIQUE EAST MALAYSIA SDN, BHD.

‘ . . : 7. ASTM
Namwe of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) R 2.131
. o ASTH 535
Name of Project Small Hydro Study For Mukah Date 29.6.1987
Sawple TMK-3/Test 2~ (Grading A) Tested by K.H.F.
Weight of : | Weight : Nﬁubér of O Wejeht
Sieve  (ua) - Gradin T bet
e fach Sizo | Percentage ¢ spheres | “Testing.
Passing Retained () &Y (e)
2e5
5 2.5
40 5 —
15 10 A 12 1250
20 15 A 12 1250
25 20 A 12 1250
40 25 A 12 - 1254
50 L0
el 50
B0 30
Total: _ _ 5004
@ Weight of Retained on 1.7mm Sieve After Testing (g). - 3303
@ Weight of Abrasion loss NOREe) (g) 4701
- )
@ Percent of Abrasion loss —(-;j*- x100 e 34,0

Remarks:

ASTM €131 grading by A
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IE==3] GrOTECHNIQUE EAST MALAYSIA SDN. BHD.

‘Nawe of T;ast.. ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) ASTH g 131
R o ASTH € 5§35
Name of Project Smali Hydro Study For Mukoh Date 25. 6. 1987
Sample TMK-3/Test 1  (Grading O) Tested by K.H.F.
Siove (mi) ' Keight of Weight Grading Number of @oi}!e‘g?ére |
o : Each Size | Percentage Spheres Testing
Passing Retained | () 4] ' (g)
2.5 ' _
5 2.5
 %0 A 5 a8 2506
5. 0 8 2500
20 15
25 - 20
40 25
58 | 40
&0 50
an 60
Totel: _ - 5006
@ ueight of Retained on 1.7mm Sieve After Testing (g) 3536
@ Height of Abrasien loss . @-0 (®) 1470
@
@® Percent of Abrasion loss @ %100 @) 29,4

Remarks:

ASTM C134 grading by C
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IE=S30 GroTecHNIQUE EAST MALAYSIA SDN. BHD,

B - o CASTH
Name of Tost - ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) A S‘IH. g ;g; :
Name of Project Small Hydro Study For Mukoh Date . 29.6.1987_
Sample THK=-3/Test 2 (Grading C) Tested by __ KeH.F.
Woight of . | Height - Number of | @ Helght
Si . - Gradin of*éefo
feve  (am) Bach Size | Percentage e  Spheres | Testing
Passing Retainéd (& o &
2.5 '
5 2.5 -
w | s _ C B 2506
15 10 8 2500
20 15
25 20
40 25
50 40
60 50
" 80 60
Tntal: . . 5006
@ UWeight of Retained on 9.7mm Sieve After Testing (g) 3548
® Weight of Abrasion loss . O~ (& 1488
@ Percent of Abrasion loss -—-—(D X100 4] 29,7

Remarka:
ASTM 131 grading by C
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IE=S5] GROTECHNIQUE BAST MALAYSIA SDN, BHD,

L : . ASTH
Name of Test | ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) - g 131
S _ ASTH € 535
Nave of Project Small Hydro Study For Mukoh Date .25.6.1987
Sample _ TMK=-3/Test 1 (Grading E) Tested by KoHoF o
o | Weight of - | Weight Number of ® Hejght
- Sieve  (wm) g ) Grading . of Bofore
5 : Each Size | Percentage Spheres Testing
Passing | Retained (@ ) (®
: 2.5
5 2.5
m 5
15 10
20 15
25 _ 20
40 25
50 40 12 2500
60. | S0 12 2500
80 | &0 12 5000
Total: 10000
@thight.uf-ﬁetained o 1. 7mm Sleve A?ter Teating (g7 B328
® Héight of Abrasion loss @-® () 1672
' ' .. @
@ Percent of Abrasion loss oY X100 - ) 16.7

Remarks:

JIS A1121 grading by E

(The same as ASTM G535 grading 1)
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IEE=] crotecNIQUE EAST MALAYSIA SDN, BHD.

. § - ASTH
Name of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) - g 131
. : ASTH C 535
Nawe of Project Small Hydro Sgudy For Mukoh Date '-_-29.5;1987
Sample TMK-3/Test 2 (Grading E) Tested by KuHoF
Weight of : | Weight Number of | @ Wejaht
Si { Gradin f ﬁef
fove  (u) Bach Size | Percentage & " Spheres | Testing.
Passing Retained (&) & {g)
2.5
5 2,5
10 5
15 10
20 . 15
25 20
40 25 .
S0 40 E 12 2500
60 50 E 12 2500
80 60 3 12 5012
Tﬂtalﬁ - 19012
'@ Weight of Retained on 1.7mm Sieve After Testing (g) 8338 .
® Weight of Abrasion loss . O-®@ ® 1674
' . ®
@ Percent of Abrasion loss —5— X100 o) 1647

Remarks:

JI5 A1121 grading by E-

(The same as ASTM U535 grading 1)

3~115




LE=S] GROTECHNIQUE EAST MALAYSIA SDN. BHD,

Nawe of Test | ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHIN®) | "ot § 191
thet X ASTH € 535
Name of Project Small Hydro Study For Mukaoh Date 11.7-1987
Sample TMK-6/Test 1 (Grading R) Tested by KeHoF o
Sieve (mﬁ) Holght of Height Grading Nusber of &efore
Each Size | Percentage Spheres Testmg
Passing Retained (@ 13 ()
2.5

5 2.5

40 5 .

15 - 40 A 12 1250
20 15 A 12 1250
25 20 A 12 1250

&0 25 A 12 1250
50 40

60 50

8o 60

Total: * 5000
@ Weight of Retained on 1.7mm Sieve After Testing {g) 2995

® Height of. Abrasion loss O-@ (& 2005

® .
@ Percent of Abrasion loss @ X100 0 40.1

Remarksa:

ASTM C131 grading by A
Mean of Abrasion loss percent of Tmk—=6 = 35.4%
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L1 GEOTECHNIQUE EAST MALAYSIA SDN. BHD,

Nawo of Test | ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) | oo g:m |
_ _ ASTH C 535 :
Nawe of Project Smail Hydro Study For Mukoh Date 11.7.1987 -
Sample < TMH=E/Test 2 . (Grading R) - Tested by KeHoF o
. Weight of Height Sy Nusber of [ Wejeht
Sieve (wm) Grading - of Before
Each Size | Percentage : Spheres Testing
Passing Retained (g) (#4) (&
2.5
5 245
10 s
15 10 A 12 1250
20 . 15 A i2 1250
25 20 A 12 1250
49 25 A 12 1255
50 40
&0 50
.80 60 |
Total: 5005
® Usight of Retained on 1.7mm Siave After Testing (g) 3062
@ Height of Abrasion loss O—~-@ ® 1943
A . ®
@ Percent of Abrasion loss @ X100 ¢4 38,8

Remarksa:

ASTM C13% grading by A
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IE==) GroTECHNIQUE EAST MALAYSIA SDN. BHD,

- , ASTH G .
Name of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) 2 181
_ ASTH C §35
Name of Project Smallegdrn Study For Mukoh Bate -~ 11.7.1987
Sample : TMk-6/Test 1 (Grading C) Tested by  KeHeFe
- R Height of - | Weight Number of Hejght
Sieve  (mm) e . 8 Grading uRber o cDc'f- Before
L Each Size | Percentage Spheres Testing
Passing | Retained ) 4] (®
5 2.5
0 5 C 8 2500
15 1D c 8 . 2505
20 15
25 20
" 40 1 25
50 &0
60 50
a0 80 .
Total: = - o . 5005
Q@ Waight of Retained on 1.7mm Siévé After Testing (g) 3408
@ Weight of Bbrasion loss O-@ & 1597
@ Percent of Abrasion loss *-“-Q) X 100 44 31.9
Remarks:

ASTM C131 grading by €
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LE5) GROTECHNIQUE EAST MALAYSIA SN, BHD.

' : - - ASTH ¢ f
Nawe of Test | ABRASION TEST OF GRAVEL (USING THE LOS ANGBLES MACHINE) | | g 181
_ - : aSTH € 535 -
Nawe of Project____ Small Mydra Study Far Mukoh Date 117.1987
Sample TMK-6/Test 2 .(Grading c) ' Tested by  HeH.F.
Wolght of | Height T Nawber of | @ Wejght
$i ) Gradin £ éef
feve  (un Each Size ! Percentage 8 Spheres o?estigge _
Passing Retained (& ¢4 &)
2.5
5 2.5
10 5 c 8 2500.
15 10 C 8 2500
20 15
25 20
40 25
50 40
60 50
80 60
Total: . ) 5000
@ ueight of Retained on 1.,7mm Sieve After Testing {g) 3265
® Height of Abrasion loss O-@ . (g) 1735
' ) @
@ Percent of Abrasion loss -"a)— X100 0 34,7

Remarks:

ASTM C131 grading by C

3113




IEI GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

. Héle of Test - ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) ASTH E 131
: < _ ASTM € 535
~ Name of Project Small Hydro Study For Mukoh Date 13.7.1987
Sample - TMR-67Tast 1 {(Grading E) Tested by HeHuF o
Sieve  (mm) Height of | Heleht - Grading Nusber of ég?gre
: ~ Fach Size | Percentage : Spheres estmg
Passing | Retained (g) *) (g)
2.5
5 | 2.5
10 5
15 | 10
2w | 45
25 . 20
40 25
50 40 £ 12 2511
60 50 o , 12 2540
B0 & | ‘ E 12 5000
Totals : 1[.3.,051
® Weight of Retained on 1.7mm Sieve After Testing (o) 6375
® Weight of Abrasion loss O—-@ (&) 3676
_ 3
@ Percent of Abrasion loss “G—)— x100 @ 36.6

Remarks:

JI5 A1121 grading by E
(The same as ASTM CS535 grading 1)
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== GEOTECHNIQUE EAST MALAYSIA SDN, BHD,

T asm ¢ 181

Name of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) _
. ASTH C 535 -
Nawe of Project  Small Hydra Study For Mukoh - Date 13.7.4987
Sample ~ TMK<6/Test 2 (Grading £) Tested by KeH.F,
Sieve  (om) Weight of Height erading Number of Q)ot{g_egg?ére
Each Size | Percentage - Spheres Testing -

Passing Retained {&) o &

2.5

5 2.5

10 5

15 10

20 15

25 20

Lo - 25

50 40 E 12 2514
60 50 E 12 2500
80 60 £ 12 5036
Total: 10,050
® weight of Retained on 1.7mm Sieve after Testing (g) 6854
@ Weight of Abrasion loss O-@ ® 3196

:

® Percent of Abrasion loss oy X 100 ) 31.8

Remarks:

JIS A1121 grading by &
* (The same as ASTN C535 grading 1)
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LEE=5Y GeoTECHNIQUE BAST MALAYSIA SDN. BHD.

Name of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) ASTH 2 131
ASTH C 535
Name of Project Smell Hydro Study For Mukch Date 11.7.1987
Sample TMK-7/Test 1 {(Crushed Rock) (Grading G)  Tested by H.H.F.
Sieﬁe (em) | Height of | Helent Grading Nuber of égfore'
: Bach Size | Percentage Spheres estmg
. Passing Retained (® ¥4 (®
2.5 '
5 2.5
10 - 5 [N 8 2500
15 10 c 2500
20 15
25 20
40 25
S0 40
60 50
80 60
Totals ' 5000
(® Ueight of Retained on 1.7mm Sieve After Testing (g) 3743
® Height of Abrasion loss 0-@ ® 1257
®
@ Percent of Abrasion loss © x 100 o 25.1

Remarks:

ASTM G131 grading by C
Mean of Abrasion loss percent of TMK=7 (Cruehad

Rﬂck) = 25-1%
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IEE=31 GeOTECHNIQUE BAST MALAYSIA SDN, BHD.

- A
Name of Test ABRASION TEST OF GRAVEL (USING THE LOS ANGELES MACHINE) ST (2, 131
. | ASTM C 535
Name of Project Small Hydro Study For Mukeh Date 11.7.1987
Sample TMK=7/Tea®, 2 (Crushed Rock) (Grading C)  Tested by _ K.H.F.
: Weight of Weight ' | Number of | @ Wejght .
Sieve {(mwm) Gradin : . f
' Each Size | Percentage e Spheres °Tesé‘§{§?
Passing Retained (g) @ IR (&)
2.5 '
5 245
10 5 C 8 ___2500
15 10 1 ¢ ' 2500
20 15
25 20
L0 25
50 40
60 50
80 60
Total: _ \ _ 5000
@ Uuwelaght of Retsined on 1.7mm Sieve After Testing (g) I7WB
® Weight of Abrasion loss D-@ ® 1252
' . ®
@ Percent of Abrasion loss *6“ X100 ve - 25,0 -

Remarks:
ASTHM €121 grading by C
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IEI GEOTECHNIQUE RAST MALAYSIA SDN. BHD.

Nawe of Test UNIT WEIGHT TEST OF AGGREGATES (. SAND ) ASTH C 29
Name of Project Small Hydro Study For Mukoh Date 12.6.1987
Sampie TMK=1 Tested by  BeCola
Inside Diameter of Mold 15 om Volume @ . 2305 cm3
Nusber of Blows : 25 Layers 3
‘Hoisture Condition of Sample 13.32 %
~ Specific Gravity(SSD) @_ 2451 Absorption ® 1618 %
Specimen NO. 1 2 Mean Value-
Date of Speciwen Hade ' 12.6.1987 12.6.1987
Hold No.
Weight of
13,000 13,000
(Specimen + Mold) ® © ’ '
Height of Mold ® |[® 9,000 9,000
Height of Speciwen (@ |®| @—@ 4,000 4,000
Unit Weight /)| @] @/ 1.735 1,735 1.735
_' @+ (100i®)
Solid Volume Percentage —_— 69.9 69,9 63,9
ume Fercentegs )
Void Ratio . 1 ©® 100—-® 0.1 30.1 30.1
" Remarks :-

3—-i24




IEE=31 GROTECHNIQUE EAST MALAYSIA SDN. BHD.,

Nama of Test

UNIT WBIGHT TEST OF AGGREGATES (

SAND )

ASTH € 29

Name of Project

Small Hydro Study For Mukoh

" Date

12.6.1987 .

Te-sted by Boc.La

Sample THK-2

Inside Diameter of Mold 15 cm Volume @ 2305 cm3
Number of Blouws 25 Layers 3
Hoisture Condition of Sample  15.35 % ’

Absorption ®  41.08 %

Specific Gravity(S8SD) @ 2,52
Specimen NO. 1 2 Mean Value:
Date of Specimen Made 12.6,1987 | = 12.6,1987
Hold No.
Height of ,
(Spocizen + Hold) ® |@® 12,500 12,500
Weight of Hold @ [® 9,000 9,000
Height of Specimen (g) |®| @—@ 3,500 3,500
~ Unit Weight (t/n®) | @] ®/D 1.518 1,518 1.518
@=(100+®)
Solid Volume Percentage —
: ia&) ® 60,9 60.9 60,9
Void Ratio 1@ 100-® 39,9 39,1 39,1
Remarks :

3125




IE‘ GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test i  UNIT WEIGHT TEST OF AGGREGATES (

SAND )

ASTH C 29

Name of Project Small Hydro Study For Mukoh

Date 13.6,1987

Sample THK-3 Tested by Balole
1 Inside Diameter of Mold 15 cm Volume @ 2305 cm3
Number of Blows 25 Layers
Koisture Condition of Sample  8.12 %
Specific Gravity(SSD) @ 2,50 Absorption @ _ 2.00 %
Specimen NO, 1 2 Mean Value
Date of Specimen Hade 13.6.1987 13.6.1987
Yold No.
Weight of
0 2,500
(Specimen + oty © | @ 12,30 123
Weight of Hold & | ® 9,000 9,000
Weight of Speciwen (@) |®| ®-@ 3,500 3,500
Unit. Weight (t/ls) @ @/@ 7 1618 1,518 - 1.518
: : | D=(100:®) _ :
Solid Vol P ®|—— "6
id Voluwe ercgnt%%a @ 61.9 61.9 61.9
Void Ratio - @ @ 10—-® 38,1 38,1 3841

Remarks :

3126




IEE=31 GEOTECHNIQUE EAST MALAYSIA SDN, BHD, '

ASTH C 29

Name of Test UKIT HEIGHY TEST OF AGGREGATES (  SANMD )
Name of Project Small Hydro Study For Mukoh " Date 1=7-1987
Sampie - TMK-6 Tested bLB‘c'L'
Inside Diaweter of Hold 15 com Volure @___ 2305 om®
Number of Blows ‘ 25 Layers
Hoisture Condition of Sample 1,301 -
Specific Gravity(SSD) @ 2.602 Absorption. ® 4,02
Specimen NO. \ 1 2 Mean_ifaiue-
Date of Specimen Made 1~7~1987 1-7=-1987
Mold No.
Weight of '
' @ 1350 11380
(Specinen + Hold) !
Weight of Mold @ |G 7305 7305
Height of Specimen (@ (®] @—® 4045" 4075
Unit Weight - (t/a%) | @] ®©/O 1,755 1.768 © 1,761
- 1 @O(1004®) -
Solid Volun:e Percgnt-%ﬁ’. “'"““‘@""‘*"“" 0.2 70,7 6.5
Void Ratio - @ 0! 10-® 28.8 28,3 29,6
Remarks :

3121




IE==31 GroTeCHNIQUE EAST MALAYSIA SDN. BHD.

Nawe of Test UNIT WBIGHT TEST OF AGGREGATES (  GRAVEL ) ASTH C 29
Name of Project Small Hydro Study For Mukoh 12.6.1987 B
Sample TMK-1 Tested by  B.Cel.

lné_ide Biameter of Mold 30 cm Voluse @ 21500 cm®

Number of Blows 25 Layers

Moisture Condition of Sample 6.20 %

Specific Gravity(5sD) @ 2.498 ibsorption ® 1,99 4
Specimen NO, 1 2 Mean Value
Date of Specimen Hade 12.6,1987 |  12.6.1987
Hold Mo.

Height of
: 1@ 47,000 48,000
(Specimen + Hold) ® ’ ’

Weight of Hold & |® 10,000 10,000
Height of Specimen (® |{®| ®-@ 37,000 38,000
Unit Weight t/){®| ®/0 1,724 1,767 1.7k

- ' @+ 100:®)
Solid Volume P e —— 70.3 72.1 7162
7 ne ercgn% ®

Void Ratio m @ 100-® 29,7 27.9 28.8

Remarks :

- 3-128




IEE=30 GEOTECHNIQUE EAST MALAYSIA SDN, BHD,

Name of Test UNIT WEIGHT TEST OF AGGREGATES ( GRAVEL ) ASTM C 29
Name of Project Small Hydro Study For Mukoh -Pate 12.6.1987
Sample . THK2 Tested by B.Cels
Inside Diameter of Mold 30 cm Voluee @ 21500 cmd
Number of Blows 25 Layers - -3
Hoisture Condition of Sample 9.15 % o 3
Specific Gravity(SSD) @ 2.555 Absorption @ 1.24 %,
Specimen NO. 1 2 Mean Value-
Date of Specimen Made 12.6.1987 12.6.1987
Mold No.
Height of
4
(Specimen + Hold) (g @ ga,ncm 9,000
Weight of Mold ©® |® 10,000 10,000
Height of Speciven (g [®| @-@ 38,000 39,000
Unit Weight (t/x®) | @D ®/O 1.767 1.81% 1,791
' @+ (100:®) -
Solid Voluwe Percentage E—— *
: % ® 70,4 7242 71.3
Void Ratio @1 1W-® 29.6 27,8 28,7
Remarks :

3-12




|E=3] GrOTECHNIQUE BAST MALAYSIA SDN. BHD,

Name of Test UNIT WEIGHT TEST OF AGGREGATES { GRAVEL ) ASTH C 28

Nawe of Project_ __Small Hydro Study For Mukoh Date 13641987

Sample TMK=3 Tested by  B.Cele

Inside Diameter of Mold 30 cm Volume @ 21500 cm3

Nusber of Blows__ 25 Layers 3

Moisture Condition of Sample  5.35 % ‘

Specific Gravity(8sD) @ 2.533 Absorption @ 1.02 %

- Specimen NO. 1 2 Mean Value-

Date of Speciwen Hade 13.5.1987 13.6.1987

¥old KNo.

Height of

(Specisen + Hold) @ @ 48,000 43,000

feight of Hold & |® 10,000 10,000

Height of Specimen () |®| @—@ 38,000 39,000

Unit Weight t/e® | ®O] &0 1,767 1.814 1.791
T D (100:®)

Solid Volun;e .Perc‘ent?%! o 70,5 72,3 71.0

Void Ratio - 1@ 100-0 29.5 277 28.5

Remarks :

3130




- =31 GEOTECHNIQUE BAST MALAYSIA SDN. BHD. '

Name of Test UNIT WEIGHT TEST OF AGGREGATES ( _ GRAVEL ) ASTH £29
Name of Project Small Hydro Study Fer Mukoh: Date 1=7-1987
Sample TMK=-6 Tested by B.C.L.
Inside Diameter of Hold 30 cm Voluwe @ 271285 cm3
Number of Blows 25 Layers -3
Hoisture Condition of Sample 6.64 ' . :
Specific Gravity(SSD} @ 2.621 Absorption @ - . 3.53
Specimen NO, ' 1 2 1 Mean Value:
Date of Specimen Made 1-7-1987 1271987
Hold Ko.
Height of .
(specinen + oty & |© 45567 45670
Height of Mold @ |® 8385 8385
Weight of Specien (@ |®| @—@ 37582 37285
Unit Height - (t/e9){@| ©/D 1,766 1752 1,759
@ 100i®)
Solid Volume Percentage —————— 69
- . ) t?f) @ 69.7 69.2
Void Ratic - © |® 100—-® 30,2 30,8
Remarks :

3130




[EE=S1 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test COMPRESSIVE STRENGTH ASTH D 2933
Name of Project  Small Hydra Study Por Mukch Date 20.7.1987
Sample _ BMK1/Sample A " Tested by C. M. Wang

Hoisture Condition of Sample  (Saturated)

Specific Gravity ol _Unit Weight 2,59 Mo/m’ Absorption _ 0.74 %
Rate of loading 90 KN Per Minute Rock Type SILTSTONE
Sample No | Depth Diamete - Height Compressive Strengih
S . _ e "(Ca) %kls;?cngy
B"K1./ia"'p1° 5,55 - 5.75m 5,40 10,2 345,48
- Hean Value
Remarks :

-y
—

T .-

I o

Failure along weask subvertical plane
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IE=S50 GroTECHNIQUE BAST MALAYSIA SDN. BHD, * -

Name of Test COMPRESSIVE STRENGTH ASTH D 2938
Name of Project___ Smsl) Hydro Study for Mukoh . Date 20.7.1987.
Sample BMK1/Sample B . _ : . Tested by  Cs He 'Ldang
Moisture Condition of Sample (Saturated) , o
Specific Gravity - Unit Weight 2.62 Mg/m> Absorption . 0,40 %
Rate of loading 90 KN Per Minute : - Rock.Type  SILTSTONE
1 Sample No De‘th | Diameter -!-Ie' t Compressive §t
— " en tea ey
BMK1/Sample ' ' ' ' L
8 12,70 - 12,95m 5440 10.40 '323.86
Mean V_alue
Remarks :

Fallure slang weak subvertical plane

3133




IEE=31 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

\

Failure slong weak subvertical plane

Name of Test CONPRESSIVE STRENGTH ASTM D 2938

Nawe of Prdjéct Small Hydre Study for Mukoh Date 20.7‘1957

Sample BMK2/Sample A " Tested by C. He Wang

Moisture Condition of Sample 0;83 % (In-S5itu)

Specific Gravity - Unit Weight 2.75 Mg/mz' Absorption

Rate of loading - 90 KN Per Minute Rock Type SILTSTONE

Sam le No Depth - o Diamgte Height Compressive St

pas e P _ '?cn : é‘g) prosst ?kgﬁcnﬁgs‘
h ° ° -
BﬁK2£Samp}.e 10,70 - 10.95m 5440 9.80 " 2qk.34
. Mean Value
Remarks : .

3—134




{E=51 GEOTECHNIQUE EAST MALAYSIA SDN. BHD.

Name of Test COMPRESSIVE STRENGTH : ASTM D 2938
Name of Project Small Hydre Study for Hukoh ~ Date 20.7.1587
Sample 8MK2/Sample 8  Tested by  CeHe Wang

Hoisture Condition of Sample 2.87 % (In-Situ)
Specific Gravity - ~ Unit Weight 2.71 Mg/m:" Absorption _
Rock . Type SILTSTONE

Rate of loading 90 KN Per Minute
Sample No Depth Diameter - Height .t Compressive §t
BMK2/Sample o |
B 11460 «~ 11.85m S,.40 9.90 ) 214,34
 Mean Value
Remarks :

Failure algng weak subverticsl plang

3135



	Ⅲ　建設材料調査

